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E15.000 MAz 923,000 MHz 100,000 kHz 920,71626 MAz -43.70 dem -30.70 d& 539,000 MHZ 849,000 MHZ 100,000 kA2 a:?ﬁ iz 5043 dbm _gml
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515.000 MAz | 823.000 MHZ 100,000 kHz 822,97203 MHz ~32.07 dBm -19.07 08 539,000 Mz | 849,000 Mz 100,000 Kiz 330 66434 Mz 03 B " 25.07 B
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§15.000 MHz 823,000 MHz 100.000 kHz 820.74226 MHz -45.03 d&m -32.63 d8 839.000 MHz 849,000 MHz 100.000 kHz 548,43556 MHz 17.25 dBm -12.75 dB
823.000 MHz 824,000 MHz 100.000 kHz 823.78771 MHz -33.19 dBm -20.19 dB 949,000 MHz 850,000 MHz 100.000 kHz 849,00150 MHz -31.00 dBm -18.00 dB
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£15.000 MHz | £23.000 MHz 100,000 kriz 520,35604 MHz -42.38 dém -20.38 dB 534,000 Mz | 849,000 Mz 100,000 kiz E EREEEIT 2298 dbm _7WI
£23.000 MHz 824,000 MHz 200.000 kHz 823,99550 MHz -17.80 dém -4.80 dB 340,000 MH= 850,000 MH2 500,000 kiz 240.01040 MH= 17.45 dbm ~4.45 dB
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E15.000 MAz 923,000 MHz 100,000 kHz 922,92408 Mhz -34.12 dem -21.19 d& 834.000 MHZ 849,000 MHZ 100 000 kHz 837 60381 MHZ 3.5 cbm 26.05 0B
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§15.000 MHz 823,000 MHz 100.000 kHz 822,94808 MHz -37.33 dém ~24.33 d8 834.000 MHz 849,000 MHz 100.000 kHz 836.82468 MHz 3.69 dBm -26.31 dB
823.000 MHz 824,000 MHz 200,000 kHz 823.95854 MHz -25.41 dBm -12.41 dB 543,000 MHz 850,000 MHz 200,000 kHz 849,00249 MHz -26.90 dBm -13.90 dB
824.000 MHz 839,000 MHz 100.000 kHz §30.34615 MHz 3.29 dBm -26.71 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,01499 MHz -37.52 dbm -24.52 db
i \
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG161608-03B

LTE Band 26 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [®1 dvgPwr
Limit §heck 'ABS | SPURIGIECLiNEKARS_ PABS
3 3 3 AES Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS 2 20 dkine S (.\
10 dBm 10 dBm J |
ode {\ 0 dBm 1
|
-10 dem -10 dBm ',J
SPURIOUS_LINE_ABS f Wl J \,l
-20 dém -20 dBm he
T 7
-30 dBm \L -30 dem ;
| | I [
40 derm. ! hl/\ H\ —4& B I‘ T
_ LN \ ""”WAA,MPJW’J LU S— } L VAT AT P i [ JWAJ.M Il
e & 1 ~ct
-60 dBm -60 dBm \,\’
Start 815.0 MHz 3003 pts Stop 839.0 MHz Start 834.0 MHz 3003 pts Stﬂ 860.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
15.000 MHz 823,000 MHz 100.000 kHz £20.95804 MHz -43.05 dBm -30.65 dé 934.000 MHz 849.000 MHz 100.000 kHz 848.15335 MHz 20.66 dBm -5.34 d&
823.000 MHz 524.000 MHz 200.000 kHz 823.98651 MHz -19.55 dBm -6.55 dB 349,000 MH= 850.000 MHz 200,000 kHz 849.00150 MHz -18.25 dBm _5.25 dB
824.000 MHz 839,000 MHz 100.000 kHz 824.84665 MHz 20.28 dBm -9.72 d& 850.000 MHz 860.000 MHz 100.000 kHz 851,96304 MHz -45.66 dBm -32.66 dB
T
) v j [ >
Date:r 2 11:02:53

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck 'ABS | SPURISHIE CGHEEKARS_ PARS
¥ . : ABS Line _§PURIOUS_|INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS pass JL
10 dem 10 dém
ode | oA st o] . P e 1]
|
-10 dBm \ -1 dBm }
SPURIOUS_LINE_ABS l |
20 dem - -2p dem '\"
-30 dém ﬁr L\U 30 dem 4
s |
40 dBm
-50 dem -50 dem:
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stap 839.0 MHz || Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,78821 MHz ~35.77 dbm -22.77 dB 534,000 Mz | 849,000 Mz 100,000 Kiz 336 67403 Mz 26 B " 21.79 08
£23.000 MHz 824,000 MHz 200.000 kHz 823,89760 MHz -26.44 dém -13.44 dB 340,000 MH= 850,000 MHz 200,000 kHz 340 07443 MHZ 36.74 B 1374 de
824.000 MHz £39.000 MHz 100.000 kHz 830.42108 MHz 2.44 dBm -27.56 dB 850.000 MHz 860.000 MHz 100.000 kHz 85012488 MHz -37.51 dBm -24.91 dB
T
I 1 P

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG161608-03B

LTE Band 26 / 15MHz / 256QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck 'ABS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line SPURIOUS_LINE_ABS. PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dBm “I\ 10 dBm ‘nl
o ds | 0 dem I \
-10 dBm - -10 dBm —t
SPURIOUS_LINE_ABS L\ J \L
20 dem IJ i 20 dim ;
L [
-30 dém ‘L fll -30 dém ,\ [J H
-40 dBm U“] (‘ -4gldBm ‘
] it Il i
u . " IEPNIRYE WY N R AWAY 5y A / n
! J
-60 dBm 60 dem T
Start 815.0 MHz 3003 pts Stop 839.0 MHz (|| Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 520,34206 MHz ~45.79 dém -32.79 dB 534,000 Mz | 849,000 Mz 100,000 kiz Y EREEET 17,10 dBm _uml
£23.000 MHz 824,000 MHz 200.000 kHz 823,97952 MHz -23.50 dém -10.50 dB 340,000 MH= 850,000 MHz 200,000 kHz 240.04245 MHz 21,91 dBm 801 dB
824.000 MHz £39.000 MHz 100.000 kHz 82481668 MHz 17.40 dBm ~12.60 d& 850.000 MHz 860.000 MHz 100.000 kHz 851.99301 MHz -47.67 dbm -34.87 db
T
Il - i [ o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck 'ABS | SPURISHIE CGHEEKARS_ PARS
¥ . : ABS Line _§PURIOUS_|INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS Pabs 20 dhim
10 dem 10 dém
ode 7 = = ‘\w—/’\"‘w\i\ 0 g v S S Py
|
-10 dBm -1 dBm !
SPURIOUS_LINE_ABS \ I
20 dem -2p dem -
| \
-30 dBm 1\% 30 dBm )
40 dBm .. 40 dem \M\
-50 dem -50 dem:
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stap 839.0 MHz || Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,97203 MHz -41.04 dBm -26.04 dE 534,000 Mz | 849,000 Mz 100.000 KAz 335 43107 Mz 027 B " 25.75 0B
£23.000 MHz 824,000 MHz 200.000 kHz 823,99051 MHz -23.28 dém -16.28 dB 340,000 MH= 850,000 MHz 200,000 kHz 349 00250 MHz 30.48 dBm e 4ade
£24.000 MHz 539.000 MHz 100.000 kHz 820.26723 MHz 0.11 dBm -29.89 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,04436 MHz -40.67 dBm -27.67 dB
T
I 1 P

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG161608-03B

Conducted Spurious Emission

LTE Band 26 / 1.4AMHz

5p T|[ spect i
Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit Gheck
INE_ABS PABS 10 dde JRIOUS | INE_ABS
| SPURTOUS_LINE_ABS_
20 dBm
-30 dBm
-40 dBm
p— po—
_ B—— .
e T v
-50 dBm
-70 dBm
-80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 812.13002 MHz -42.76 dBm -29.76 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.19052 MHz -56.39 dBém -43,39 dB
860,000 MHz 1.000 GHz 100.000 kHz 917.87071 MHz -56.69 dBm -43,60 dB 860,000 MHz 1,000 GHz 100.000 kHz 959.53016 MHz -56.79 dBm -43,79 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6500%9 GHz -45.10 dBm -32.10 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -44.36 dBm -31,36 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.85689 GHz -41.35 dBm -28.35 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94726 GHz -41,33 dBm -28.33 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.37916 GHz -42.82 dBm -29.82 db 7.000 GHz 9,000 GHz 1.000 MHz 7.36866 GHz -42.68 dBm -20.68 d&
_— —_—
)i 2 )i w

Highest Channel / QPSK

pec 1 I:\v:u
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBm =
T . ~ e ]
-50 dem ——
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 770.28233 MHz -56.98 dBm -43.98 dB
860.000 MHz 1,000 GHz 100.000 kHz 978.65711 MHz -56.94 dem -43.94 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -44.85 dBm -31.85 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.90126 GHz -41,33 dBém -28.33 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.37716 GHz -42.84 dBm -29.84 d&
i
JL J -
Date:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 26 / 3MHz

Spectrum u? Spectrum I:Iv?
Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
INE_ABS PABS 10 dpe INE_ABS
[ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
P Mfoten e 0 dbm 1 — - P
il il
-50 dBm
-70 dBm
-80 dBm
-90 de -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 812.13002 MHz -43.52 dBm -30.52 dB 30.000 MHz 815.000 MHz 100.000 kHz 813.60181 MHz -56.48 dBm -43.48 dB
860,000 MHz 1.000 GHz 100.000 kHz 939.37687 MHz -56.77 dBm -43,77 dB 860,000 MHz 1,000 GHz 100.000 kHz 889.04032 MHz -56.69 dBm -43,69 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6500%9 GHz -45.06 dBm -32.06 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -44.52 dBm -31,52 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95126 GHz -41.43 dBm -28.43 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94126 GHz -41.41 dBm -28.41 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.36916 GHz -42,72 dBm -29.72 db 7.000 GHz 9,000 GHz 1.000 MHz 7.36966 GHz -42.63 dBm -29.63 d&
—_— —
] (] ) A
10:1

Highest Channel / QPSK

Spec 1 n‘?
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBm
1 s e TN ]
50 dem =
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 801.82754 MHz -57.15 dBm -44.15 dB
860.000 MHz 1,000 GHz 100.000 kHz 92211596 MHz -56.54 dém -43.54 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.69258 GHz -44.61 dBm -31.61 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.91376 GHz -41,23 dBém -28.23 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.37316 GHz -42.81 dBm -29.81 d&
il
JL J -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 26 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum u? Spectrum I:Iv?
Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
i INE_ABS PABS 10 dde INE_ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
» — ~ -~ 0 dbm ] o o ot
o atalil —
-50 dBm
70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 812.22814 MHz -45.00 dBm -32.00 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.97547 MHz -56.13 dBm -43,13 dB
860,000 MHz 1.000 GHz 100.000 kHz 895.01166 MHz -56.68 dBm -43,68 dB 860,000 MHz 1,000 GHz 100.000 kHz 965.78141 MHz -56.79 dBm -43,79 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6500%9 GHz -45.24 dBm -32.24 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -44.76 dBm -31.76 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98025 GHz -41.23 dBm -28.23 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94876 GHz -41.41 dBm -28.41 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.358616 GHz -42,70 dBm -29.70 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.36766 GHz -42,77 dém -29.77 d&
_— —_—
] (] ) (]
10: 10:
Highest Channel / QPSK
Spec 1 n‘?
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
, - it g W M RPN
-50 dem —
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 806.09571 MHz -57.22 dBém -44.22 dB
860,000 MHz 1.000 GHz 100.000 kHz 944,13529 MHz -56.49 dem -43.49 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -44.54 dbm -31.54 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.89826 GHz -41,22 dBém -28.22 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.36716 GHz -42.67 dBm -29.67 d&
¥
I J -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 26 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum u? Spectrum I:Iv?
Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
i INE_ABS PABS 10 dde INE_ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
=40 dBm
. i i I W " e T g
R e . S
-50 dBm
70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.97547 MHz -49.32 dBm -36.32 dB 30.000 MHz 815.000 MHz 100.000 kHz B813.55275 MHz -54.49 dBm -41.49 dB
860,000 MHz 1.000 GHz 100.000 kHz 907.74742 MHz -56.90 dBm -43,90 dB 860,000 MHz 1,000 GHz 100.000 kHz 923.00233 MHz -56.90 dBm -43,90 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.63134 GHz -45.98 dBm -32.98 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66408 GHz -45.10 dBm -32,10 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94226 GHz -41.50 dBm -28.50 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95426 GHz -41,58 dBm -28.58 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.36466 GHz -42.67 dBm -29.67 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.27016 GHz -42,78 dBm -29.78 d&
_— —_—
] (] ) (]
10:31:12 10:33:13
Highest Channel / QPSK
Spec 1 n‘?
Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm ¥
T I~ e,
50 dem ™
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 212.08096 MHz -56.96 dBm -43.96 dB
860,000 MHz 1.000 GHz 100.000 kHz 994,93835 MHz -56.47 dem -43.47 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -44.59 dBm -31.59 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -41.34 dBm -28.34 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.37166 GHz -42.86 dBm -29.86 d&
¥
I J -
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LTE Band 26 / 15MHz

Spectrum u? Spectrum I:Iv?
Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
PABS Limit
INE_ABS PABS 10 dpe INE_ABS
[ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
e fma——— . N " . T T -
— 50 dem I
-70 dBm
-80 dBm
-90 de -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 811.54131 MHz -44.91 dBm -31.91 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.58299 MHz -50.45 dBm -37.45 dB
860,000 MHz 1.000 GHz 100.000 kHz 982.57581 MHz -56.58 dBm -43,58 dB 860,000 MHz 1,000 GHz 100.000 kHz 979.31023 MHz -56.86 dBm -43.86 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65059 GHz -44.85 dBm -31.85 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66008 GHz -44.91 dBm -31.91dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96125 GHz -41.27 dBm -28.27 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95176 GHz -41,29 dBm -28.29 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.36566 GHz -42.81 dBm -29.81 db 7.000 GHz 9,000 GHz 1.000 MHz 7.36666 GHz -42.82 dBm -29.82 dB
—_— —
] (] ) A
11:1

Highest Channel / QPSK
Spec 1 [@]

Ref Level 0.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém

-30 dém

-40 dBm

-50 dBém

-70 dB

-80 de

-90 dBs

Start 30.0 MHz 35005 pts
Spurious Emissions

Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 214.82820 MHz -53.24 dém -40.24 dB
860,000 MHz 1.000 GHz 100.000 kHz 978.70377 MHz -56.69 dem -43.69 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.67008 GHz -44.07 dbm -31.07 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.93026 GHz -41.46 dBm -28.46 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.36966 GHz -42.77 dém -29.77 d&

Stop 9.0 GHz

JL J

TEL : 886-3-327-3456
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG161608-03B

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0020
40 Normal Voltage 0.0036
30 Normal Voltage 0.0136
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0077
0 Normal Voltage 0.0087
PASS
-10 Normal Voltage 0.0141
-20 Normal Voltage 0.0025
-30 Normal Voltage 0.0062
20 Maximum Voltage 0.0068
20 Normal Voltage 0.0000
20 Battery End Point 0.0093
Note:
1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A15-37 of 37
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 38_HPUE

Peak-to-Average Ratio

Mode

Mod.

LTE Band 38 / 20MHz

QPSK

RB Size Full RB

16QAM
Full RB

64QAM 256QAM Limit: 13dB

Middle CH 5.36

Full RB Full RB Result

6.03

6.17

6.26 PASS

LTE Band 38/ 20MHz / QPSK
Middle Channel / Full RB

LTE Band 38/ 20MHz / 16QAM

Spectrum 3 Spectrum £
Ref Level 30.00 cBm  Offset 11,90 b Ref Level 30.00 cBm  Offset 11,90 b
- 0de AQT 2ms @ RBW 20 MHz - W0de AQ 2ms @ RBW 20 MHz
TRG:IFP TRG:IFP
@153 view @153 view
T |
—
0 [
00 00
o
1E4 7 1E4 1
X \
| b
E-04 L\ E-04 I‘|
E05. 1E-05
1I
F 2.595 GHz Mean Pwr + 20.00 dB F 2.595 GHz Mean Pwr + 20.00 dB
c y Cumulative Distribution Function Samples: 130000 c y Cumulative Distribution Function Samples: 130000
Mean | poak | crest | 1% | 19 | 0o.a% | p.01% | Mean | poak | crest | 0% | 195 | oa% | po1%e |
Trace 1 | 2503 dbm 30,60 dbm 5.78 dB 2.36 dB 4.38 dB 5.36 dB 5.66 dB Trace 1 | 2366 dbm 30,20 dbm 5.34 dB 3.16 dB 5.10 dB 5.03 db 6.29 dB
Marker Marker
[ BERREEE ] [ BERRERE I

LTE Band 38 / 20MHz / 256QAM

Middle Channel / Full RB

Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 11,90 b Ref Level 30.00 cBm  Offset 11,90 b
- W0de AQ 2ms @ RBW 20 MHz - W0de AQ 2ms @ RBW 20 MHz
TRG:IFP TRG:IFP
@153 view @153 view
e T
[ = [ -
00 - 00
= ~

1E4 1E4 -

3 i

i |
E-04- \ E-04- ‘W
E05. ' 1E-05 \

F 2.595 GHz Mean Pwr + 20.00 dB F 2.595 GHz Mean Pwr + 20.00 dB
c y Cumulative Distribution Function Samples: 130000 c y Cumulative Distribution Function Samples: 130000
Mean | poak | crest | 1% | 19 | 0o.a% | p.01% | Mean | poak | crest | 0% | 195 | oa% | po1%e |
Trace 1 | 2255 dbm 29,56 dbm 5.71d8 3.10 dB 5.25 dB 6.17 dB 6.55 dB Trace 1 | 20,54 dbm 27,58 dbm 5.74 dB 3.28 dB 5.30 dB 5.25 dB 5.51 dB
Marker Marker
— — —
[ EEERREE ] [ EEEREREE

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

26dB Bandwidth

Mode LTE Band 38 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 522 | 496 | 9.67 | 9.99 | 1505  14.12 | 19.02 | 18.94
Mode LTE Band 38 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 504 | 501 | 9.65 | 10.41 | 14.09 | 1454 | 19.10 | 18.62
TEL : 886-3-327-3456 Page Number 1 A16-2 of 32
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG161608-03B

LTE Band 38

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.08 dBm) ™M1[1] 18.09 dBm)
= o o a a e v
PURETT. S BT G ", 5 AN femy e o e .
o I R WG 5.215000000 MHZ 04 ST A VTl T, 4.955000000 MHZ]
T Q factor 498.0| i Q factor I; 523.5]
od v, 0 =
/ e v
-10 df N -10 d
<20.d8m— ZaN Ty AN 20 e o
a0 30
40 df -40 di
50 df 50 d
&nd 60 d
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,596728 GHz 18.08 dBm nd@ down 5.215 MHz M1 2.593961 GHz 18.09 dBm nd@ down 4,955 MHZ
T 1 2,592463 GHz -7.91 dBm nd8 26,00 dB TL L 2.592512 GHz -7.86 dBm n 26.00 dB
T2 1 2,597677 GHz -8.03 dBm Q factor 498.0 T2 1 2.597468 GHz -7.84 dBm Q factor 523.5
L U J wa L JU J L]

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 19.57 dBm) ™M1[1] 18.93 dBm)
2.5979770 GHz 2.5944010 GHZ]
20 = 20
A= B 26.00 dB T R 26.00 dB
10d / Buw 9.670000000 MHz 0d I Bu 9.990000000 MHz
7 Q factor 268.7] f Q factor 259.7
i L A
a 71 o
-10 f -10 d —
L~ e Sy A e N L ]
20 o = vy L 20d =
= 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.597977 GHz 19,57 dam nd8 down 9.57 MHz ML 2.504401 GHz 18.93 dam nd8 down 9,99 WHz
T 1 2,590145 GHz -6.99 dBm nd8 26.00 dB TL L 2,589925 GHz -6.95 dBm nd8 26,00 d8
T2 1 2,599815 GHz -5.65 dBm Q factor 268.7 T2 1 2,509915 GHz -7.17 dBm Q factor 256.7
L U J wa L JU J L]
Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
18.62 dBm) ™M1[1] 17.19 dBm)
2.5938610 GHz - M1 2.5993160 GHz]
26.00 dB n . g X 26.00 dB
15.045000000 MHz 04 AT S 14.116000000 MHz
172.4) 1 Q factor 184.1
od {
-10 d J:
20 dBm =~ = A
pakgy Lo 7 AVS ~\ ~
b ey Vel
a0
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,593861 GHz 18.62 dBm nd@ down 15.045 MH2 M1 2.599316 GHz 17.19 dBm nd@ down 14,116 MHZ
T 1 2,587298 GHz -7.35 dBm nd8 26.00 dB TL L 2,587927 GHz -8.54 dBm 26,00 d8
T2 1 2,602343 GHz -7.49 dBm Q factor 172.4 T2 1 2.602043 GHz -7.67 dBm 184.1
L U J wa L JU J L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG161608-03B

LTE Band 38

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

G o)
Ref Level 30.00 GBm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.8a dBm) ™M1[1] 16.47 dBm)
2.5894060 GHZ| " 2.5978770 GHz
20 20 5
P 26.00 dB _ e Yndb R 26.00 dB
0 I Vil AT g vy 19.021000000 MHz| 104 e, AN AN i S 18.941000000 MHz
{I Q factor 136.1 ; Q factor 137.2]
od | 0 di !
T i
¥ 7 | )¢
-10 df + -10 d
f 3 /J \
20 d 7 - 20 dBm— = = N
i AW S N [ p Vv
o oS VA WA "
s E
40 df -40 di
50 d -50 di
&nd 60 d
CF 2,595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,589406 GHz 17.83 dBm nd@ down 19.021 MHz M1 2.597877 GHz 16.47 dBm nd@ down 18,941 MHZ
TL 1 2,5685689 GHz -8.63 dBm ndd 26.00 dB TL L 2.585689 GHz -9.46 dBm n 26.00 dB
T2 1 2,60471 GHz -8.47 dBm Q factor 136.1 T2 1 2.60463 GHz -9.29 dBm Q factor 137.2
L U J wa L JU J L]

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db = RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.70 dBm) ™M1[1] 16.96 dBm)
2.59637900 GHz 1 2.5959500 GHZ]
1 I
= nds ¥ 26.00 dB @ NP U - P 26.00 dB
0u Ao P S SV 5.035000000 MHz 104 MY e 9.650000000 MHz
! Q factor \ 515.7 Q factor 269.0
od / 0d
11/
10 df -10 o
/ e
. b~
20 df — 1+ 20,8 -
e T Shadaie WL
a0 30
40 df -40 d
50 df 50 d
&nd -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.596379 GHz 16.70 dam nd8 down £.035 MHz ML 2.505059 GHz 16.96 dam nd8 down 9.65 WHZ
T 1 2,592473 GHz -9.26 dBm nd8 26.00 dB TL L 2,500185 GHz -8.94 dBm nd8 26,00 d8
T2 1 2,597507 GHz -9.26 dBm Q factor 518.7 T2 1 2.599835 GHz -8.56 dBm Q factor 269.0
L U J wa L JU J L]
Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.39 dBm) ™M1[1] 15.54 dBm)
2.5979670 GHz 2.5943210 GHZ]
20 20
. 26.00 dB Y nda 26.00 dB
. N eV i 14.086000000 MHz . A A s S ooy 19.101000000 MHz
Jl 184.4 J Q factor" ! 135.8
0 d 0 d !
75 [
Y " 2 L
-10 df -10 1
/ / \
20 df L -
N T N Laff™ 3 -
e Ay w1 | s A
%)
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,597967 GHz 17.39 dBm nd@ down 14.086 MHz M1 2.594321 GHz 15.54 dBm nd@ down 19,101 MHZ
T 1 2,587957 GHz -7.85 dBm nd8 26.00 dB TL L 2.58541 GHz -10.29 dBm 26,00 d8
T2 1 2,602043 GHz -8.33 dBm Q factor 184.4 T2 1 2.60451 GHz -10.52 dém 135.8
L U J wa L JU J L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 38

tm lm
v v
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db = RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.74 dBm) ™M1[1] 1628 dBm)
2.59566900 GHz 2.5989160 GHz
= ; ndB 26.00 dB @ ndB 26.00 dB
iy Y Ny ﬁ.mu\.\,, 5.005000000 MHz L™ e 10.410000000 MHz
10d A 104d .
f Q factor \ 518.6) ] Q factor 249.7
od J L od .
/ [\ W
-10 d 7 - -10 de -
/ ' / AN
z0d L ™, A
| N SR Y
-30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,595669 GHz 14.74 dBm nd@ down 5.005 MHz M1 2.598916 GHz 16.28 dBm nd@ down 10,41 MHZ
TL 1 2,592493 GHz -11.34 dam nd8 26.00 dB T1 L 2.589825 GHz -9.73 dBm nd8 26.00 dB
T2 1 2,597498 GHz -11.19 dém Q factor 51B.6 T2 1 2.600235 GHz -9.77 dBm Q factor 249.7
L I 4 - [S JL 4 -
X: : &
ctrum t"? pectrum ["5“
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.31 dBm) ™M1[1] 13.05 dBm)
2.5968280 GHZ| 2.5946000 GHz
= 26.00 dB @ ™ nd 26.00 dB
p Ay prn 0 M A 14.535000000 MHz . - o Pl B0 o 18.621000000 MHz
w f N 178.7] i Iv“ = = T At cedr ™, 139.3
od od !
N \ f l
di I 12
-10 df ¥ T -10 T
] I
20d . 20d
! sy
e Vo A A ol L
vy’ . ~ = B e
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,595 GHz 1001 pts Span 90.0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,596828 GHz 14.31 dBm nd@ down 14,535 MH2 M1 2.5946 GHz 13.05 dBm nd@ down 18,621 MHZ
TL 1 2,587777 GHz -11.79 dém nd8 26.00 dB T1 L 2.585689 GHz -12.03 dbm nd8 26.00 dB
T2 1 2,602313 GHz -11.58 dam Q factor 178.7 T2 1 2.604311 GHz -12.54 dam Q factor 139.3
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

Occupied Bandwidth

Mode LTE Band 38 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 449 | 448 | 9.01 | 9.07 | 13.40  13.40 | 17.86 | 17.86
Mode LTE Band 38 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 448 | 445 | 905 | 9.05 | 13.46  13.37 | 17.78 | 17.86
TEL : 886-3-327-3456 Page Number : A16-6 of 32
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ssamonias. FCC RADIO TEST REPORT Report No. : FG161608-03B

LTE Band 38

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.87 dBm) ™M1[1] 17.55 dBm)
M1 9623900 GHz M 9674800 GHz,
20 20 r
T n A o e 55 G - By X 5
N YN Y VX ﬂ\,\ e 4.485514486 MHz - I A 4.475524476 MHZ
10d 1 - 10d
|
g / 4 |
o 1 N 0 7 1
/ \ / L
10 10 di .
\ y
SN P e e . LN I
=20 - 20,08 o S -
a0 30
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2596239 GHz 18.87 dam ML 2.505748 GHz 17.55 dam
T1 1 2,5927522 GHz 12.94 dBm Oce Bw 4,485514456 MHz T1 L 2.5927423 GHz 11.74 dBm Oce Bw 4,475524476 MHz
T2 1 2.5972378 GHz 13.33 dam T2 1 2.5072178 GHz 12.08 dam
L I 4 [S JL 4 -

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
_ ™M1[1] 20.49 dBm)| ™M1[1] 18.90 dBm)
- ¥ 2.5927220 GHz - M1 2.5907440 GHZ]
W aiYi: varuran P N e 9.010080011 MHz T S, - - .\ 9.070929071 MHz
\/ s e t 1t FA A R~ A
10d 104 T
| / \
od n + 0 d . b
4 ra
-10 1 v -10 d a
T \ ~ A
Vel g T = L = = | 206 f -
a0 30
40 df 40 df
50 d S0 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.592722 GHz 20,49 dBm ML 2.500744 GHz 18.90 dsm
T1 1 2,5904845 GHz 14.63 dBm Oce Bw 9.010985011 MHz T1 L 25004246 GHz 12.22 dBm Oce Bw 9.070929071 MHz
T2 1 2,5994955 GHz 12.58 dam T2 1 25094955 GHz 12.24 dBm
L I 4 - [S JL 4 -

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 19.21 dBm) 18.23 dBm)
- 2.5906840 GHz - 2.5968860 GHZ]
TL n y By, . 13396605397 MHz N 13.996603397 MHz
I My |V AR T2 e
10d { 104 1
od | 0d |
] | |
i 1
-10 df I -10 7 \
J P e D
7 S R : VAWV
AYERAY
A v -
e 30
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2500684 GHz 19.21 dam ML 2.505888 GHz 18.23 dam
T1 1 25862067 GHz 12.66 dBm Oce Bw 13.396603397 MHz T1 L 2.5852867 GHz 10.76 dBm Oce Bw 13.396603397 MHz
T2 1 26016833 GHz 12.63 dam T2 1 2.5016833 GHz 11.22 dam
L I 4 [S JL 4 -

TEL : 886-3-327-3456 Page Number 1 A16-7 of 32
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 38

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.88 dBm) ™M1[1] 16.17 dBm)
0 2.5961590 GHZ| - " 2.5999950 GHz
T R P B o 17.862137862 MHz ! o N L, L 17.862137862 MHz
b g W] AP WLV, LTI P, AT
10d / al 104 LW, s iy
| \ I T
a 1y o |
| \ ! \
-10 -10 d y
/ N /
20d | 20 d — -
B m At o
a0 A Ty -30
v WP
40 df -40 d
50 d -50 di
&nd 60 d
CF 2,595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.596159 GHz 16.88 dam ML 2.509995 GHz 16.17 dam
TL 1 2,5660899 GHz 13.42 dBm Oce Bw 17.882137862 MHz T1 L 2.5860889 GHz 10.79 dBm Oce Bw 17.882137862 MHZ
T2 1 2.603951 GHz 12.67 dam T2 1 2.503951 GHz 12.00 dam
L I 4 [S JL 4 -
ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db = RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.45 dBm) ™M1[1] 17.06 dBm)
0 2.59334200 GHz - 2.5997810 GHz
Occ By . 4.475524476 MHz 050949051 MHz
S L
10d { 104d \
{
| I \
od 0 d
Y \
-10 df - - -10 de / \
, N
p i \ / he
20 =20, = — .
. = ——
Ay . "
- -30
-40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,503342 GHz 16.45 dam ML 2.503781 GHz 17.86 dam
TL 1 2,5927522 GHz 10.59 dBm Oce Bw 4,475524476 MHz T1 L 2.5504645 GHz 11.13 dBm Oce Bw 9.050949051 MHz
T2 1 2.5972278 GHz 10.99 dam T2 1 2.5995155 GHz 10.96 dam
L I 4 - [S JL 4 -

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
15.75 dBm 16.98 dBm)|
- . 2.5931720 GHz - 2.5989960 GHZ]
X 13.456549457 MHz R " 17.782217782 MHz
T Mo, Py, T A
10 df a" v 10 d P S S
0 04 |
f ! |
10 df i -10 o T
! S o jf X
T et R A oA
J orpr P Manb po
7
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.503172 GHz 15.75 dam ML 2.508996 GHz 16.98 dam
T1 1 2,5862667 GHz 11.86 dBm Oce Bw 13.456543457 MHz T1 L 2,5860889 GHz 10.55 dBm Oce Bw 17.782217762 MHz
T2 1 2.6017433 GHz 11.46 dam T2 1 2.5038711 GHz 9.96 dam
L I 4 [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 38

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

[= (=
v v
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db = RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.77 dBm) ™M1[1] 17.22 dBm)
- 90900 GHz - a1 2.5962390 GHz]
4.445554446 MHz X occBw 9.050949051 MHZ
T1 w ey APy e
104 Ay 104 T1 \ ol
{ /
od ! 0 d
] ]
d L 10 :
-10 10 d
s N, /
/ \ /
204
Fedag—o— <7 - v
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.505009 GHz 17.77 dam ML 2.505239 GHz 17.22 dam
T1 1 2,5927622 GHz .43 dBm Oce Bw 4,445554446 MHz T1 L 25004845 GHz 7.88 dBm Oce Bw 9.050949051 MHz
T2 1 2.5972278 GHz 7.41 dam T2 1 2.5995355 GHz 9.79 dam
L I 4 [S JL -

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.18 dBm) ™M1[1] 13.75 dBm)
- 2.5915230 GHz - 2.5961190 GHz]
"‘_ Occ B 13966635367 MHz s : Bw 17.862137862 MHz
104 Tt S AWATa N SV LN P 10 4 TL AN A5 / A s, T2
\ Y & l ¥ v o ad
o / o | l
/ | /
-10 d -10 de - T
!
20d J! 20d )
\
AT N PR Iy e N
o Al v e
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.591523 GHz 14,18 dam ML 2.505119 GHz 13.75 dam
T1 1 25803467 GHz 7.99 dam Oce Bw 13.366633367 MHz T1 L 2.586049 GHz .01 dBm Oce Bw 17.882137862 MHZ
T2 1 2.6017133 GHz 9.88 dam T2 1 2.5039111 GHz 6.91 dam
L I 4 - [S JL -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

Conducted Band Edge

LTE Band 38 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

m I :g-' Spectrum I I:IVI’:I
Ref Level 30.00 dém  Offset 15,90 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 15.90 d& Mede Auto Swesp
SGL Count 100/100 SGL Count 1007100
@1 Avgrwr @1 augrwr
T heck FAES | SPURIGIECHBEKABS_ FAJL
20 ghife_BPURIOUS LINE_ABS PABS fi 20 dbiR@—FPURIBUS L INE_ABS FAIL
10 dBm H 10dB , \
0 de l 0 dBm: ‘
10d -10 dem:
v C I\ _ / i
SPURIOUS_LINE_ABS_ T 20 dem i
i
-30 dBm -30 dBm.
I T
40k IR fisnsmisbn s |
-50 dBm -50 dBm.
-60 dB -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz || [ start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Range Up RBW Frequency |__Power Abs ALimit Rangelow | Range Up RBW Frequency | power Abs ALimit
2,545 GHz | 2.564 GHz 1.000 MHz 2.56324 GHz -29.28 dBm -4.28 dB 2,615 GHz 2.620 GHz 100.000 kRz 2,61963 GHz | 24.24 dBm -5.76 dB
2.564 GHz | 2,565 GHz 1.000 MHz 2.56500 GHz | -27.89 dBm -14.8% dB 2,620 GHz 2.621 GHz 100.000 kHz 2.62001 GHz* -9.03 dBm* 0.97 de*
2.565 GHz | 2,569 GHz 1.000 MHz 2.56900 GHz | -19.86 dBm -9.66 dB 2.621 GHz | 2.625 GHz 1.000 MHz 2.62100 GHz | -20.19 dem -10.19 dB
2,569 GHz 2,570 GHz 100.000 kHz 2.56999 GHz -10.81 dém -0.91 de 2,625 GHz 2.626 GHz 1.000 MHz 2,62527 GHz -29,46 dBm -16.46 dB
2.570 GHz 2.575 GHz 100,000 kHz 2.57033 GHz 24.87 dem -5£.13 d& 2,626 GHz 2.645 GHz 1.000 MHz 2.62707 GHz -30.37 dém -5.37 dB
‘ Wn v )
I Il J
Date: 26.NOV.2021 16:52:42 Date: 26.NOV.2021 16:56:42

Channel power verify

Channel power verify

Spectrum

Ref Level 30.00 dém  Offset 15.90 dB & RBW 1 kHz

Spectrum I

Ref Level 20,00 dém  Offset 1590 dB & RBW 1kHz

lo att 30de ® SWT  100ms @ VBW 3kHz Mode Sweep o Att 30dd @ SWT  100ms @ VBW 3kHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
[@1Rm AvgPwr (@ 17m AvgPwr
20dl 20 dem
10 dBm: 108
0 dem.
-10 dem -10 dBm
-20 den
g Mg \GBMA
T vy
O AP A A
v 40 dBm raas ¥
-50 da -50 dem
-60 dBm -60 dBm-
CF 2.56995 GHz 691 pts Span 204.0 kHz | || ©F 2.62005 GH= 691 pts

Span 204.0 kHz

Channel Power

Bandwidth 100,00 kHz Power -17.04 dBm

Tx Total -17,04 dBm

Channel Power

Bandwidth 100.00 kHz Power -16.98 dBm Tx Total -16.98 dBm

]T ] Ready TR y I J Ready i
Date: 29.NOV.2021 10:27:20 Date: 29.NOV.2021 10:2B8:40
TEL : 886-3-327-3456 Page Number : A16-10 of 32

FAX . 886-3-328-4978



SPORTON

ws. FCC RADIO TEST REPORT

Report No. : FG161608-03B

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

N o
Spectrum 7
Ref Level 30.00 dBm  Offset 15,90 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100

@1 AvaPwr (@1 vgPuwr

Limit §heck PARS | SPURISHIE GHEEKARS PABS
20 dh’_[_n-! BPURIOUS INE_ABS PABS 20 dh’_‘LI\P SPURIOUS _LINE _ABS PAES

P
10 dem { G - ‘l
ode ‘ dem \
-10 dam . |10 dem \
SPURIDUS_LINE_ABS 20 dém . I
Woviiiin, |
-30 dBm W " -30 dBm i
WWHJ‘ 1

ol ) T e 40 dBm B
50 dBm 50 dem
-60 dBm 60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[ 'start 2.615 GHz 10005 pts Stop 2.645 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Freguency Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz 2.504 GHz 1.000 MHz 256392 GHz -27.59 dém -2.59 dB 2,615 GHz 2.620 GHz 100.000 kHz 261768 GHz 11.18 dbm -18.82 db
2.564 Gz 2.565 GHz 1.000 MHz 2.56456 GHz -25.10 dBm -12.10 d8 2.620 GHz 2.621 GHz 100,000 kHz 2.62002 GHz -16.60 dBm -6.60 d8
2.565 GHz 2.569 GHz 1.000 MHz 2.56896 GHz -18.73 dém -8.73 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62267 GHz -19.05 dbm -9.05 db
2,569 GHz 2.570 GHz 100,000 kHz 2.56997 GHz -14.98 dém -4.38 dB 5 525 CH= 2896 GHz 1,000 MHz 262510 GHz 27 03 dBm 1403 dB
2,570 GHz 2.575 GHz 100,000 kHz 2,57045 GHz 11.24 dBm -18.76 dB 5 856 GHz 5845 GHz 1,000 Mz 562632 GHe 5716 dbm XY
.
Il i [ w
Date 16:54:03
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 38 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum oo Spectrum I:IUD
Ref Level 30.00 dem _ Offset 15.90 db Mode Auto Sweep Ref Level 30.00 dém  Offset 1590 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit Jheck | SPURIGIECHBEKABS_ PaRS
20 dhjfe_SPURIOUS JINE_ABS A 0 dbipe 5PURIAUS LINE ABS PABS
o |
10 dBm 10 dBm l
0dBm ’l 0 dBm: J
-10 dém l -10 dem:
rvan | p I ’
SPURIOUS_LINE_ABS_ T \l “ 20 nBrr‘ ’ i
-30 dBm -30 dBm-{ L
[— iat f [y T S I
40
-50 dam -50 dBm.
-60 o -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  ALimit Rangelow | RangeUp | RBW | Frequency | Ppowerabs | ALimit
2,545 GHz 2.564 GHz 1.000 MHz 2.56192 GHz -33.15 dém -8.15 d& 2,615 GHz 2,620 GHz 100.000 kHz 261968 GHz 24.53 dBm -5.47 dB.
2,564 GHz 2.565 GHz 1.000 MHz 2.56468 GHz -32.86 dBm -19.86 d8 2,620 GHz 2,621 GHz 100.000 kHz 2,62000 GHz -10.72 dem -0.72 dB.
2.565 GHz 2.569 GHz 1.000 MHz 2.56844 GHz -23.59 dBm -13.59 d8 2.621 GHz 2.625 GHz 1.000 MHz 2.62148 GHz -23.98 dBm -13.98 dB
2,569 GHz 2,570 GHz 100.000 kHz 2,56997 GHz -11.56 dém -1.56 de 2,625 GHz 2,626 GHz 1.000 MHz 2,62510 GHz -33.00 dBm -20.00 dB
2,570 GHz 2.575 GHz 100.000 kHz 2.57031 GHz 24.54 dem -5.46 d& 2,626 GHz 2.645 GHz 1.000 MHz 2.62821 GHz -32.61 dém -7.61 dB
—
) J b o ( i ] ]

Channel power verify

Spectrum

RefLevel 30.00 dém  Offset 1590 0B & RBW 1 kHz
fo Att 30ds @ SWT 100 ms @ VBW 3 kHz
SGL Count 100/100

Mode Sweap

[@ 1Rm AvgPwr

AT

Ay

CF 2.62005 GHz 691 pts

Span 204.0 kHz

Channel Power

Bandwidth 100.00 kHz Power -19,06 dBm

Tx Total -19.06 dBm

aig

] Ready

R ] 4

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.90 dB Mode Auto Sweep

Ref Level 20,00 dém  Offset 15,00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr

(@1 AvgPwr
Limit §heck PAES | SPURIGHE GHBEKABS_ PARS
on dhlpe_$PURIOUS LINE ABS PASS 20 abjpe—_bPURIOUS LINE ABS PASS
10 dBm P oo
0 de f dem 1\
-10 d8m 7 J 10 dem L
SPURIDUS_LINE_ABS M 20 cém m [
M Mt .,
-30 dBm: - " -30 dem: g %
s ol i 40 dBm i T ORI TR A
-50 d8m -50 dBm
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz ||| start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz 2.564 GHz 1.000 MHz 2.56400 GHz -28.09 dBm -3.09 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61852 GHz 10.26 dBm -19.74 dB
2.564 GHz 2.565 GHz 1.000 MHz 256484 GHz -25.66 dém -12.66 dB 2.620 GHz 2.621 GHz 100.000 kHz 2.62001 GHz -17.02 dBm -7.02 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56846 GHz -18.08 d&m -8.08 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62153 GHz -18.29 dbm -8.29 dB
2.560 GHz 2.570 GHz 100.000 kHz 2.56998 GHz -16.78 dBm -6.78 dB 5 625 GH= 2626 GHz 1,000 MHz 2 6OELE GHe 56,43 dBm 13.48 dB
2.570 GHz 2.575 GHz 100.000 kHz 2.57263 GHz 10.30 dém -19.70 dB .626 GHz 2.645 GH2 1,000 MH2 262600 GHz -57.11 dBm 211 de
T
] I [ >
Data: 26 2021 1€:54:43

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG161608-03B

LTE Band 38 / 5MHz / 64QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
o0 dblfie_§PURIOUS LINE ABS PABS 1y 20 chiRe seuRiplis LINE 4BS PASS
10 dem H 10 dBm |
ode \I\ 0 dem JI
-10 dam . } ‘ n -10 dem ‘ l
SPURIDUS_LINE_ABS “ ) -20 dem- [
-30 dem W t 0 dem
.w»“"““‘“"‘w T O » )
s0.dBm, - ¥ - T
-50 dem -50 dBm
60 dam -50 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[ 'start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz £.504 GHz 1.000 MHz 256381 GHz -31.15 dém -6.19 dB 2,615 GHz 2.620 GHz 100.000 kHz 261969 GHz 23.04 dBm -6.96 d&
2.564 Gz 2.565 GHz 1.000 MHz 2.56497 GHz -29.42 dém -16.42 dB 2.620 GHz 2.621 GHz 100,000 kHz 2.62000 GHz -12.59 dBm -2.50 de
2.565 GHz 2.569 GHz 1.000 MHz 2.56878 GHz -21.60 d&ém -11.60 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62117 GHz -21.69 dbm -11.60 dB
2,569 GHz 2.570 GHz 100,000 kHz 2.,57000 GHz -12.11 dém -2.11 dB 5 655 GHe 2896 GHz 1,000 Mz 262504 GHz 30 71 dBm 771 de
2,570 GHz 2,575 GHz 100,000 kHz 2,57031 GHz 22.01 dém -6.09 d& .626 GHz 5845 GHz 1.000 MHz 562631 GHe 3161 chm a8l db
i T

] i 1

16:58:04

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru || Spectrum

Ref Level 30.00 dBm  Offset 15.90 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 15.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 cvgPwr

Limit ¢heck PABS | SPURIGHIECHMEKABS PABS
20 dh’_uu sPURIOUS ) INE_ABS PASS ZEIdH'wLn‘p SPURIOUS LINE ABS PASS

10 dBm
0 db

-10 dBrm {

3VL‘H;U‘: LINE_ABS
-30 dBm

il

M M%
~#9,0Rme L : 40 dBm s A TTNSER [ERSLIRL eseen
-50 dBm -50 dBm
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz ||| start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz 2.564 GHz 1.000 MHz 2.56399 GHz -29.72 dBm -4.72 dB 2.615 GHz 2.620 GHz 100.000 kHz 2.61889 GHz 9.43 dBm -20.52 dB
2.564 GHz 2.565 GHz 1.000 MHz 2.56488 GHz -27.89 dBm -14.89 dB 2.620 GHz 2.621 GHz 100.000 kHz 2.62003 GHz -19.12 dBm -9.12 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56893 GHz -18.59 dBm -8.50 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62133 GHz -10.49 dBm -9.49 dB
2,569 GHz 2.570 GHz 100.000 kHz 2.56957 GHz -18.87 dBm -8.87 dB 2.625 GHz 2.626 GHz 1,000 MHz 2.62510 GHz ~28.00 dBm -15.00 dB
2.570 GHz 2.575 GHz 100.000 kHz 2.57232 GHz 9.26 dBm -20.74 dB 2.626 GHz 2.645 GHz 1,000 MHz 2.62773 GHz -20.90 dBm -4.90 dB

]" 1

2021 16:5B:dd

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 38 / 5MHz / 256 QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
o0 HEFJH sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem Iﬂ| 10 dBm ‘ﬂ
ode \ 0 dem J
-10 dam . ﬂ -10 dem
SPURIDUS_LINE_ABS \l 20 dém I
-30 dBm 4 } -30 dBm
. . TR T ! T
50 dBm 50 tm
60 dam -50 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz £.504 GHz 1,000 MHz 256181 GHz -34.38 dém -9.38 dB 2.615 GHz 2.620 GHz 100.000 kHz 2.61967 GHz 20.17 dbrm -9.83 d&
2,564 GHz 2.565 GHz 1.000 MHz 2.56498 GHz -32,48 dém -19.48 d& 2 620 GH= 2.621 GHz 100,000 kHz 2 62000 GHz 1589 dbm cBads
2565 GHz 2.569 GHz 1.000 MHz 256895 GHz -22.98 dém -12.98 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62103 GHz -23.65 dBm -13.65 d&
2,569 GHz 2.570 GHz 100,000 kHz 2.56999 GHz -14.60 dém -4.60 dB 5 655 GHe 2896 GHz 1,000 Mz 262527 GHz 33.31 dBm 2031 de
2,570 GHz 2,575 GHz 100,000 kHz 2,57036 GHz 19.88 dBm -10.12 d& .626 GHz 5845 GHz 1.000 MHz 5 62806 GHe 3415 dBm T 10db
T
) v j [ >
Date:
Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPuwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ PABS
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_PURIolS LINE ABS PASS
10 dem 10 dém
ods ‘
-10 dem T I’ l ‘—|
SPURIDUS_LINE_ABS l \ |
-30 dBm y ‘,
I N duss
_40 . ii 40 dBm — T TRy
50 dBm 50 dem
-60 dBm -50 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2546 GHz £.504 GHz 1,000 MHz 2:56399 GHz -33.09 dBm -8.08 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61852 GHz 7.17 dbm -22.83 dB
2.564 GHz 2.565 GHz 1.000 MHz 2.56498 GHz -31.14 dBm -18.14 d& 2.620 GHz 2.621 GHz 100,000 kHz 2.62000 GHz -20.06 dBm -10.06 dB
2565 GHz 2.569 GHz 1.000 MHz 256892 GHz -23.34 dém -13.34 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62105 GHz -22.92 dBm -12.92 d&
2,569 GHz 2.570 GHz 100,000 kHz 2.57000 GHz -20.88 dém -10.88 dB 5 655 GHe 2896 GHz 1,000 Mz 262510 GHz -31.98 dBm Cla o de
2.570 GHz 2.575 GHz 100.000 kHz 2.57346 GHz 7.69 dBm -22.31 d& 2.626 GHz 2.645 GHz 1.000 MHz 2.62631 GHz -33.17 dbm -8.17 dB
i T

Date:
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG161608-03B

LTE Band 38/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.90 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PARS
o0 dblfie_§PURIOUS LINE ABS PABS A 50 dblfE—$PURIOUS LINE Afs PASS
10 dBm ” 10 dBm H
0de ,,‘ IL 0 dBm ' i
-10 dem T j \ -10 dBm r \
an dne 4 20 dem ﬂ |
SPURIOUS_LINE_ABS | k ﬁ ” .J [
-30 dem -~ ™\ 40 dem u
) J i | Se—
0d o, - Wi ! . I
S0 dem -50 dBm
60 dem -60 dBm
Start 2.545 GHz 10005 pts Stop 2.58 GHz ||| start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2546 GHz £.500 GHz 1.000 MHz 2.56958 GHz =36,15 dbm Zil.15 dB 2,610 GHz 2.620 GHz 100.000 kHz 261942 GHz 24.55 dBm —5.45 d8
2.560 GHz 2.565 GHz 1.000 MHz 2.56167 GHz -28.64 dBm -15.64 db 2.620 GHz 2.621 GHz 200.000 kHz 262001 GHz -16.43 dBm -6.43 dB
2565 GHz 2.569 GHz 1.000 MHz 2.56636 GHz -25.98 dém -15.98 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62361 GHz -25.35 dBm -15.35 dB
2.569 GHz 2.570 GHz 200,000 kHz 2.56999 GHz 17.71 dBm -7.71 dB 5 655 GHe 3,630 GH2 1,000 Mz 2.69807 GHz 31.23 dbm 1623 a8
2.570 GHz 2.580 GHz 100.000 kHz 2.57061 GHz 24.54 dBm -5.46 d& 2.630 GHz 2.645 GHz 1.000 MHz 2.63066 GHz -36.45 dbm ~11.45 dB
Y
i - i [ o

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_BPURIOUS LINE ABS PASS
10 dem 10 dBm —
Aoy —
o { L cem "\l
-10 dam ) [ Ll 10 dem
SOEus e - 20 dem
SPURIOUS_LINE_ARS | \ | [
-30 dBm —— -30 dem i,
Iy “"""""ms_,’_«
< -40 dBm
50 dBm 50 dem
-60 dBm -60 dem
Start 2.545 GHz 10005 pts Stop 2.58 GHz Start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz £.500 GHz 1,000 MHz 2.56997 GHz -30.90 dém -5.80 dB 2.610 GHz 2.620 GHz 100.000 kHz 2.61815 GHz 6.08 dBm -21.92 dB
2.560 GHz 2.565 GHz 1.000 MHz 2.56437 GHz -23.54 dBm -10.54 d8 2.620 GHz 2.621 GHz 200,000 kHz 2.62003 GHz -18.82 dBm -8.82 d8
2565 GHz 2.569 GHz 1.000 MHz 256500 GHz -22.68 dém -12.68 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62443 GHz -20.50 dBm -10.50 d&
2,569 GHz 2.570 GHz 200.000 kHz 2.57000 GHz -15.79 dém -9.79 dB 5 655 GHe 2,630 GHz 1,000 Mz 262541 GHZ ~20.10 dBm iode
2.570 GHz 2.5680 GHz 100.000 kHz 2.57582 GHz 7.03 dBm -22.07 d& 2.630 GHz 2.645 GHz 1.000 MHz 2.63018 GHz -26.86 dBm -3.86 dB
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